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T HE A AW E
CERTIFICATE NO.: E200812-0057-002874(5003628) CERTIFICATES L/C No. (P/0 No.) : 47LI-CBO7E8-TCTT(1103066336)
A E 9 "A : 4 2 7
COMMODITY, E.R.W _STEEL PIPE se H EEAH Steel Corp' CUSTOMER PLESA
A % it 3 (F)Ml o | T * & 4
SPECIFICATION : API 5L B(PSL1)/ASTM A53B HEAD OFFICE : BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. %P%} F B oA * T F QUANTITY H 2
NO. | (BATCH NO.) “ ORDER SIZE E & 4 9 FZFM/T) REMARK
PCS TOTAL LENGTH WE LGHT
1 (pﬂggf(?zl) BBE 10" X 0.500 " X6.120 ¥ 17 104.040 M 8486 | CONFIRM TO NACE NORM NRO175(LAST EDITION)
el +ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
2 (i iranon)| BBE 0" X050 "  X6.120K 25 153.000 M 12,477 | *DSAW:CHEMICAL COMPOSITION AND HARDNESS ONLY
3 (S}ffg,zf‘glf&o) BBE 10" X 0.500 " X6.120 M 2 12.240 M 0.998
1| (s b iasonny|  BBE 10" X 0.500 " X 6.120 N 36 220320 K 17.967
THPACT
HYDROSTATIC vo|lF|s|c|ru|B|D|c|F|E|RF| 2z coaTING CONPOS TENSILE TEST
TEST S|LIIL 0 EA|EIRIRILILIEL TEST CHENICAL ITIONC%) (Gage Length : 50mm) %‘%‘% wirn et | promECTIvE
. P NESS | TREAT| COATING &
HEAT NO ssec| R[p[AR|F|KIRIDEIDEE]FINIET | wmrc or| E|S D |c|si| [P |s |culn|or[nof v fcuo| D| TENSILE| YIELD fE.L |ENE-ISIEAR TEST | MENT |~ LINING
NO. | (BATCH NO.) & Ls|E & UT| N NLE [ |2k corr) 3 £ 1 | STRENGTHSTRENGTH| | RGY [AREA
psi | Ufulgo|T $(Ls 1 c.s{ar) 1 2 2(z|z|z2]3 % o |THICK, 4
Al ol N N . . NESS
*2 G N |causs| #3 G +4 | 45| «6 *7 g [»g] D51 PSU 1410 |Jould % *11
7% 30 MAX |26 120 | 30| 30 | 40| 40| 40| 15|80
SPEC MIN 60000 | 35000
1| cs15172 1950 |GlG| G |G G nHlis|z2] 7w [11]8
(PHIX301021) P l15|a} 77 |3|s|2f1]1]|2]1 T| 72060 | 45230 | 34 G
Pi{15|a} 7 [13|s|2|1]1]|2]1 w| 73108
2| soss431 950 |G{G6| 6 |a G 07| 1] 77 [14] 4
(PHIY132101) P {16|m| 76 [14|3|1]1]|1|mImR| |[T| 72680 | 49780 | 37 G
Pzl 7s (w311 1miml |[w] 7a420
3| cses127 1950 [G|6| G @ G H 17|21} 7 12| 7
(SH19182040) Pls|1] 7 |11]s5]|1t2]|1]1]2 1| 68130 | 48660 | 36 G
Pi8lz| 7 |5|lol2jz|1]1]2 w| 71561
4| sB15843 1950 (6|6 6 {a G H{1e|2z]| 7 |[20]09
(SH19182080) P 19| 3] 80 19| o fmRiR|1|®R|®R| |[T| 71250 | 40630 | 35 G
P 18| 3| 78 [20]11fR|1]1|®R|TR| |W| 73548
N b1~ 12 : %
O | Refer To The Attached H
T | Section Designation E
E
S ; “WE HEREBY CERTIFY THAT THE NATERIAL FEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE
urveyor ! SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.

THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT

(ACOORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231}

+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES




